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PARTS LIST
DESCRIPTIONPART NUMBERQTY*ITEM

1/4" F/W ZP20518 1
3/8 LOCK WASHER20542 2
3/8 FLAT WASHER20584 3
3/8-16 REVERSIBLE HEX L/N ZP20642 4
5/16-18 X 3/4" HEX BOLT54342 5
5/16-18 X 1" HEX BOLT66084 6
5/16 SPLIT LOCKWASHER66114 7
1/4-20 X 1" HCS GR8 ZP7184 8
3/8"-16 x 3/4" HH BOLT ZP7642 9
5/16-18 LOCKNUT86212 10
5/16-18 x 2" H/H C/S GR.8 ZP8696 11
3/8-16 X 1" H/H C/S GR.8 ZP  8743 12
1/2-13 HEX JAM NUT GR8 ZP8802 13
RESTRICTOR VALVE 2.25 GPMA-1301011 14
HOSE - 3/8" X 24" 06FJS-06MORB A-1301311 15
FITTING: HOSE BARB 06MORB TO 3/16A-1301431*16
30" OF CLEAR PLASTIC RETURN LINE A-130241

(ATU-991)
30"*17

CYLINDER 4" BORE X 9.5" STROKE DA A-1302801 18
ANTHONY SERIAL NUMBER TAGA-1310221 19
3/8" EXT HD STAR L/W ZP A-1320112 20
1/2-13 LOCKNUTA-1320242 21
1/4" X 1-1/2" LG COTTER PIN, 18-8 SSA-1320266 22
3/16" DIA. ALUM. RIVET, .126-.250 GRIPA-1320301 23
3/8"-16 LOCK NUTA-1320381 24
5/16-18 X 2-1/2" H/H C/S, GR.8A-1321324 25
1"-8 JAM NUTA-1323371 26
1"-8 Gr.8 NYLOCKA-1323421 27
POWER CABLE 2GA-200A MEGA FUSE, 32FTA-1336041 28
PLATFORM SPRING, MAIN - RHA-1400701*29
PLATFORM SPRING, MAIN - LHA-1400711*30
WEAR PAD/BUMPERA-1400902 31
1-5/8" OD X 1-9/32" ID X 11 GA. WASHERA-1462102 32
1 1/4" EXT HD RETAINING RINGA-1468402 33
1/2" SAE F/W 17/32" ID X 1-1/16" OD ZPA-1500654 34
1/2-13 x 1.5" H/H C/S GR.8 ZPA-1500722 35
PIN, LIFTFRAME CYLINDER MOUNTATU-1031 36
PLATFORM HINGE PIN - ALL ATU'S, AST'S STEEL & ALUMATU-1041 37
ADAPTER FRAME W/M - GLRATU-11001*38
ROCKER W/M - GLRATU-11011*39

PARTS LIST
DESCRIPTIONPART NUMBERQTY*ITEM

LIFTFRAME W/M - GLRATU-11021*40
PIN, RADIUS ARM TO ADAPTER FRAMEATU-11302 41
PIN, ROCKER TO ADAPTER FRAMEATU-11312 42
CYLINDER PINATU-11331 43
PIN, LIFTFRAME (GREASE ZERK)ATU-11362 44
PIN, LIFTFRAME ROLLERSATU-11372 45
LOCK PLATE, CYLINDER PINATU-11402 46
MOUNTING PLATE WELDMENT - LHATU-11451*47
MOUNTING PLATE WELDMENT - RHATU-11461*48
ALUM ROLLERATU-11482 49
RADIUS ARM W/ BUSHINGS - ATU-GLRATU-11531*50
RADIUS ARM W/ BUSHINGS - ATU-GLRATU-11561*51
LATCH PIN W/MATU-11711 52
LATCH HANDLE-ASTLATU-11761 53
CAM PLATE PINATU-14852 54
GROMMET W/WEBBING FOR 1.75X2.625 OVAL HOLEATU-16701 55
CAM PLATE ASSY. LOW BOY - CURBSIDEATU-2071*56
CAM PLATE ASSY. LOW BOY - STREETSIDEATU-2081*57
GROMMET FOR 1.375" HOLEATU-2293 58
1/4-20 TOP L/N GR. C ZPATU-3594 59
SERVICE FREE BUSHING 1.50 OD  X 1.25 ID  X 1.00ATU-4286 60
SERVICE FREE BUSHING 1.50 OD  X 1.25 ID  X 0.75ATU-4302 61
DCT ADJUSTMENT BOLT W/M-GATE LATCHATU-52061 62
PUMP BOX RIVETED ASSEMBLY (8X8X21)ATU-5311 63
PUMP BOX COVER (8X8X21)ATU-5331 64
POWER UNIT-AST-GD-25ATU-7431*65
PLATFORM, WEDGE - COMPLETE ASSY, 80"X50"ATU-8011*66
96" FLOOR EXTENSION WELDMENT (1/4" TREAD, AST)ATU-8021*67
"HD" DOCK BUMPER KIT (20" BUMPER PADS)ATU-8671*68
WHEEL ARM ASSEMBLY - ADJUSTABLEATU-8811*69
1/2-13 X 1-1/2" SQHD KNURLED CUP S/S ZPS-0940052 70
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ITEMS WITH AN * WILL VARY 
DEPENDING ON FINISH, 
POWER-DOWN/GRAVITY-DOWN,
OR LOAD RATING.


